SUSPECT CARCINOGENS
IN

WATER SUPPLIES

Office of Research & Development

Interim Report
April 1975

(€D STy
s T,

AN
A ppote®

ANOUNG
¥ agenct

&
(o)

United States Environmental Protection Agency
Office of Research & Development
Washington, D.C. 20460



SUSPECT CARCINGGENS
IN
WATER SUPPLIES

Aprilt 1975

Environmental Protection Agency

Office of Research and Development



Acknowiedgenents

The following organizational units of EPA contributed to the
y preperevion of the Interim Report on Suspect Carcinogens in
wuler suppiies and to the conduct of the National Organics
seconnaissance Survey.

Watar Supply Research Laboratory, ORD

Methods Development and Quality Assurance Laboratory, ORD
[...]
engeged in research aimed at the elucidation of chemically-induced
chronic ilinesses from the organics present in the Nation's water
supplies. The purpose of tnese stucies is to identify hazards and
risks to man's health via his drinking water and to determine, if no
hazard exists, the magnitude of the margin of safety from

environmental exposures.

A dual approach is used in the investigation of the organics in
drinking water. The first determines the toxic properties of
individual ccmpounds with specialized prcotocols and systems. The
second emphasizes the toxic properties of mixtures of organics with

the use of muitiple biological screening systems.

Several compounds are being investigated with respect to their
toxicity and metabolism in experimental species. These compounds
include bis{2-chloroethyl) ether, bis(2-chloroisopropyl) ether,
dibromochloromethane, bromodichloromethane, the homologous series of
chlorinated benzenes, and the homologous series of brominated
benzenes. Comparative metabolism studies are being conducted to
determine the animal models that will be most predictive of the

responses in man. Comparative toxicity studies (both acute and

20



chnvonic) nave been undertaxer Lo coiermine tie types of pathological
Testons, tne targetr orgEol, tne reversioility of tne tesions, the

tue. Spectalizec studies are veirg carried out to

€
el
b
(84]
v
o
-
(&)
[¢N
<o
Lf
e
v
It

Sxutine wne possidie roie of the haiogen-substituted benzenes in the

cxicity of other foreign organic compounds (e.g.,

3

¢

e
%
£
o
-
[&]
=
(o]
-
cr

The investigation of the toxicity of mixtures of organics from
drinking water is being pursued with the use of severa: bio-assay
procedures. Organic extracts from the drinking water of 5 U.S. cities
are being coilected for analyses by trese biological systems. With
indications that these extracts demonstrate activity tnat is
suggestive of carcinogenicity, mutagenicity, teratogenicity, or other
serious toxicity, the extracts will be chemically fractionated to
isoiate the active principie(s). Ultimate fractionation shouid lead
to the identification of the toxic agents. Tnese compounds then will
pe subjected to more definitive toxicity tests, the data from wnich
car pe readily applied to a health/hazard evaiuation to determine the

impact on man.

Aspestos

Asbestos may occur in drinking water because the fibers may be in

the source water or the fibers may erode from asbestos-cement pipe

rno
Fd



tnat is used for water distribution. There is no direct evidence that
exposures to asbestos fibers from these sources in drinking water
present a heaith risk to man, but because asbestos has been documented
to be a most dangerous occupational hazard, more research must be done
to make sure that the water exposure really does not present a hazard.
3ecause of the possibility of a hazard, it is prudent to reduce

exposure to waterborne asbestos as much as practicable.

Most occupational exposures have been to airborne asbestos, and
the development of cancer from past exposure to the several types of
asbestos has been documented by epidemiological studies. There has
aisc been several animal toxicological studies concerned with airborne
aust exposure, but the effect of ingested asbestos has not been
studied. Even with an airborne occupational exposure, there is
considerable ingestion of the dust because of the clearance mechanism
of the respiratory tract and swallowing dust that gets into the mouth.
txcess gastrointestinal cancer has been noted in exposed workers and

attributed to the ingestion of the dust.

Two studies have noted that there was not an excess of cancer in
the population of Duluth, Minnesota, where the highest known
concentrations of asbestos fibers have been noted in the drinking
water. Because of a long latency period that occurs between exposure

and developmsnt of the disease, the exposure may have not occurred

22



TOnRC enough te have Caused arn “ncredse in mortality. The immediacy
and extent of %ne ris< ¢re oeing considered by the federal Courts.
JPate attempting to study the passage of asbestes fibers through
il gastrointestinai tract to evaluate this aspect of the ingestion
exposure. EPA is also participating in a jointly funded Federal
agency toxicological study of ingestion of four types of asbestos.
Tnis large study is expected to begin in June or July and will take
four years. Field investigations are going on to find locations where
popuiations have had long exposure to asbestos in tne drinking water
botn from the source and from pipes. If areas can be found where
goaequate data exist on cancer morbidity and mortaiity, epidemiological

studies wiil be conducted.

23



IV. CONTROL TECHNOLOGY

Inorganics (Excluding Asbestos)

Techniques for the control of concentration of various inorganics
have been studied by EPA. Of the substances studied thus far, only
arsenic, asbestiform fibers, and radium-226 have been considered as
suspect carcinogens via the drinking water route. Treatment
technology studies for these substances have been conducted. Arsenic
was studied in bench- and pilot-scale investigations by spiking Ohio
River water and dround water from Glendale, Ohio, with concentrations
of arsenic from 2-10 times the proposed Interim Drinking Water
Regulations timits. Information on the treatment potential of various
unit processes for radium-226 removal was obtained by monitoring
several water treatment plants in the State of Iowa that are treating

water naturally high in radium-226.

The treatment studies.on mercury, cadmium, selenium, and chromium
were similar to those described above for arsenic. Barium removal was
studied in bench-scale using a natural ground water high in barium.
Future studies on the removal of barium using a pilot plant are

planned.

24



)
H
il

he foilowing table

determined for sach o7 Trhose contaminants.

i

ArsenicV

Asbestiform fibers

Radium-226

Barium

Cadmium

Mercury, inorganic
Mercury, organic
SeleniumlV
SeleniumVI

Chromium

OR INORGANIC CONTAMINANT REMOVAL

Most Effective Method(s)

Excess Time softening
Oxidation prior to softening recommended

£xcess 1ime softening
Ferric sulfate coaguiation pH 8

Mixed media filtration
Diatomite fiitration

Ion exchange

Excess time softening pH 10.6
Ion exchange

Lime softening

txcess Time softening

Ferric suifate coaguiation pH &8
Excess Time softening

Granuiar activated carbon

Ferric sulfate coagulation pH 7

Reverse osmosis

Studies just starting



Organics

To date, the major treatment technique investigated for the
removal of general and specific organics has been granular activated
carbon. About 10 years ago, partially exhausted granular activated
carbon was shown to remove dieldrin, lindane, 2,4,5-T, DDT and
parathion dosed intc river water. About the same time, fresh granular
activated carbon used to treat Kanawha River water was shown to remove
bis-(2-chloroethyl) ether, 2-ethyl hexanol, bis-(2-chloroisopropyl)
ether, a-methylbenzyl alcohol, acetophenone, isophorone, and tetralin.
More recent studies have shown that fresh granular activated carbon
receiving finished water from Evansville, Indiana, removed all
detectable bis-(2-chloroethyl) ether and bis-(2-chloroisopropyl)

ether.

For about 7 months, a coal-base granular activated carbon column,
28 inches deep has been receiving Cincinnati tap water spiked with
approximately 30 ug/1 of naphthalene. After this time period, the 50%
removal point for naphthalene was only approximately 2 inches down the
column. Two 28-inch deep columns of granular activated carbon, one
coal-based and the other lignite-base, have been receiving Cincinnati
tap water. The purpose of this test was to determine the
effectiveness of the two types of granular activated carbon for the

removal of trihalogenated methanes. Both columns removed all of the

26



trinalogenated methanes for apc.t . wontn of operation, and then some

18]
[¢%
i
H
<
[¢¥)
3
ct

criioroform begen asuearing in th

AeoThe present time, the 400 ml/min stainiess and gliass piiot

Lwnt treating uncniorinatec Ohio River water is being used in an

&

atternpt to demonstrate how to effectively remove trihalogenated
wetnanes precursors from water so that chlorine can be used as a
avsinfectant without the formation of trihaiccenated methanes. Ozone

-
‘

15 ais0 being evaiuated as a possibie alternative to chiorine for

post-disinfection.

Future plans include piiot- and full-scale research designed to
indicate the effectiveness of granuiar activated carbon and other
organic removal unit processes for the removal of specific raw water

contaminants of concern.

Asbestos

Pilot plant research conducted in 1974 at Duluth, Minnesota,
demonstrated that asbestiform fiber counts in Lake Superior water
could be effectively reduced by municipai filtration plants. During
the study, engineering data were also obtained for making cost

estimates for construction and operation of both granular and



28

diatomaceous earth (DE) media filtration plants ranging in size from

0.03 to 30 mgd.

Both dual and mixed-media granular filters using alum and nonionic
polymer, employing flash mix and flocculation without settling, and DE
filters with alum coated DE as precoat and/or body feed or with Cat-
Floc B added to raw water, produced effluents with amphibole fiber
counts below electron microscope detection limits. Turbidity was not
a direct measure of fiber count, but amphibole counts were generally
lowest at effluent turbidities's equal or less than 0.1 TU.

Chrysotile removal was more difficult, but mixed media granular
filtration with alum and nonionic polymer, and DE filtration with
anionic polymer conditioned DE frequently reduced chrysotile fiber

counts markedly.

Systems for economic reasons recommended for consideration during

design studies are:

1. Mixed media dire;t filtration, 5 gpm/ft2, multi-stage flash mix.
2. Dual media filtration, 4 gpm/ft2, single stage flash mix.

3. Pressure DE filtration 1 gpm/ft2, alum conditioning of precoats

and body feed or alum conditioning of precoat only, with cationic

polymer fed to raw water.



TABLE |

ORGANIC COMPOUNDS {GENTIFIED IN DRINKING WATER
{N THE UNITED STATES
© (MARCH 15, 1975)

Wator Supply research Laboratory
Natijona: Environmental research Center, EPA
Cincinnati, Ohio 45268

acenaphthene
acenaphthylene
acetaldehyde

acetic acid

acetone -
acetophenone
acetyliene dichloride
atdrin

atrazine

(deethyl) atrazine

w st
&

—t (D 00 St TV U £ G0
. * L » L] ® ¢

[ 3

barbital
behenic acid, methyl ester
benzaldehyde
benzene
benzene sulfonic acid
benzoic acid
benzopyrene
benzothiazole
benzothiophene
benzyl butyl phthalate
bladex
borneol
bromobenzene
bromochlorobenzene
bromodichloromethane
bromoform
bromoform butanal
bromophenyl phenyl ether

. butyl benzene
30. butyl bromide

d o el it i g omod md eest
WO 00~ YU G DD !
- . . L[] L]

[a S o8
-

[SIONCEANE SR
AU LN

N RS
WO O~

3}. camphor

32. e=-caprolactam

33. carbon dioxide

34. carbon disulfide

35. carbon tetrachloride
36. chlordan(e)

37. chlordene

38. chlorobenzene



79.

32.
83.
84.
85.

1,2=bis-chloroethoxy ethane
chloroethoxy ether
big=-2-chloroethyl ether
7=chloroethyl methy. ether
chloroform
chlorohydroxyhenzophenone
bis=chlioroisopropyl ether
chioromethyl ether
chioromethy! ethyl ether
m=chlioronitrobenzene
i=chloropyropene
3=-chloropyridine

o~cresol

crotonaldehyde

cyanogen chloride
cyclopheptanone

ODE

31001

decane

dibromobenzene
dibromochloromethane
dibromodichloroethane
di=t-butyl-p-benzoquinone
dibutyl phthalate
1,3-dichliorobenzene
1,4-dichlorobenzene
dichijorodifluoroethane
1,2-dichioroethane
1,1-dichloro-2-hexanone
2,4-dichlorophenol
dichlioropropane
1,3~-dichloropropene
dieidrin
di={2-ethylhexyl) adipate
diethy! benzene

diethyl! phthalate
di(z-ethyl hexyi) phthalate
dihexyl phthalate
dihydrocarvone
di-isobutyl carbinol
di-isobutyl phthalate
1,2-dimethoxy benzene
1,3-dimethyinaphthalene
2,4-dimethyl phenol
dimethyl! phthalate
dimethy!l sulfoxide
Lk,6-dinitro-2-aminophenol



30.

o e -t

o

-9

}.

«

- .

-

RS OO O

st O OV Oy U

aaond

) aniil ot et miat g @5 el gord g

@t

wd
et

WD 0D~ Oy O b [ 7318 5N )
- L]

®

war ¥ g amct e
.

! pa—r} ol oot
(3% ~ne L S Y S
~—t o

- -

122,
123,
124,
125.
126.
127.

E,6=dinveroisuene
dfacesy’ Laipate

<L ohany . avdrazine
S oneopy: phthelate
LoCosane

ne-dodecane

alicosane

endrin

ethNano

ethyiamine

ethy! benzene

2-ethyli-n-hexane
cis=2~ethyl=-b-methyi~1,3-dioxoiane
trans=2-ethyi-Lt-methyl=-1,3-dioxolane
o-ethyitoiuene

m=ethyltoiuene

p-ethyitoliuene

geosmin

neptachior

heptachlor epoxide
1,2,3,%,5,7,7-heptachloronorbornene
hexachiorobenzene
hexachloro-1,3-butadiene
hexachlorocyclohexane
hexachloroethane

hexachliorophene

hexadecane

2-hydroxyadiponitriile

fndene

fscborneol

fsodecane

fsophorone
i~isopropenyli-t-{sopropylbenzene
isopropy! benzene

limonene

p-menth-1-en-8§-01l
methane

methanol

2-methoxy biphenyl
o-methoxyphenol
methy! benzoate
methyl benzothiazole

)

—



methyl bipheny!
J-methy}! butanal
methy! chioride
methylene chloride
methyi ethvyi benzene
methy! ethyl ketone
2=methyl-5-ethyi-pyridine
methy! indene

AR methy} methacrylate

Y methyl naphthaiene
138, methyl palmitate

138, methyl phenyl carbinol
P80, 2-methylpropanal

P4l methy! stearate

1 42. methyl tetracosanoate

. .

2 ool gnd and sed aed met ot

P 4 WL P

EoE57 foe 03 B et € U €0
“ " - - LY L]

.
L

TEY., naphthalene
Y64, nitroanisoie
345 nitrobenzene
146. nonane

147. octadecane

3748. octane

149, octyl chlioride

150. pentachliorobiphenyl
151. pentachlorophenol
152. pentachlorophenyl methyi ether
153. pentadecane

154. pentane

155. pentanol

156. phenyl benzoate
157. phthalic anhydride
158. piperlidene

159. propanol

160. propazine

161. propylamine

162. propylbenzene

163. simazine

Y64, 1,1,3,3-tetrachloroacetone
165. tetrachlorobiphenyl

166. 1,1,1,2~tetrachlioroethane
167. tetrachloroethylene

168. tetradecane

169. tetramethyl benzene

170. thiomethylbenzothiazole



ord g ® ped sl ozl o

RO B R N JUN BN ]

O O3 477 La (a3 10O e?

<

L

1

I

L TE

P

[

Py st €3 67,

(P
.

e

.

3

«

‘

toltuene

srichiorobenzene

gtrichiorooiprey’

1,V ,2=trichicroetnane

1,i,¢=r- ohioroetnyiene
reionsororiuoromathane
Z,%,6=tricnliorophencd

r=¢ridecane

trimethy’ benzene

3,5,5=-trimethyi-nicycio {4,1,0) heptene-Z-one
grimethyl~trioxo~-hexahydro-triazine isomer
triphenyl phosphate

n-undecane
viny! benzene
o~xylene

mexylene
p-xylene



TABLE 2

ORGANIC CHEMICALS IDENTIFIED IN PRIMARY

WASTE TREATMENT EFFLUENTS

tthylene Glycol

Maltose

Galactose

Glucose

Glycerine

Galacitol

Erythritol

Urea

Nl-Methyl-4-pyridone- 3-carboxamide
Phenylalanine

Uracil
5-Acetylamino=-6-amino-3-methyl uracil
Nl-Methyl-2-pyridone- 5-carboxamide
Tyrosine

Thymine

Theobromine

7-Methylxanthine

Inosine

Hypoxanthine

Xanthine

Copper (II1) acetate (binuclear)
Adenosine

1,7-Dimethylxanthine
3-Methylxanthine

Caffeine

Guanosine

2-Deoxyglyceric acid
3-Hydroxybutyric acid
3-Deoxyarabinochexonic acid

Quinic acid
1-Methylxanthine
2-Deoxytetronic acid
Glyceric acid
4-Deoxytetronic acid
3-Deoxyerythropentonic acid
2,5-dideoxypentonic acid
3,4-Dideoxypentonic acid
Ribonic acid

Oxalic acid
2-Hydroxyisobutyric acid
Uric acid

Orotic acid

Succinic acid

Phenol
3-Hydroxyphenylhydracrylic acid
Phenylacetic acid
4-Hydroxyphenylacetic acid
Benzoic acid
2-Hydroxybenzoic acid
4-Hydroxybenzoic acid
3-Hydroxybenzoic acid
3-Hydroxyphenylpropionic acid
Indican

3-Hydroxyindole

o-Phthalic acid

p-Cresol



TABLE 3

ORGANIC COMPOUNDS IDENTIFIED IN SECONDARY
WASTE TREATMENT EFFLUENTS

Glycerine

Uracil
5-Acetylamino-6-amino=-3-methyl uracil
1-Methylinosine
Inosine
7-Methylxanthine
1-Methylxanthine
1,7-Dimethylxanthine
Succinic acid
Catechol
Indole-3-acetic acid
3-Hydroxyindole

p-Cresol



TABLE 4

ORGANIC SUBSTANCES FOUND IN THE ACID FRACTION

OF DOMESTIC SEWAGE TREATMENT EFFLUENTS

Butyric acid

Isobutyric acid
Isovaleric acid

Enanthic acid (Cy)
Caprylic acid (08)
Capric acid (Cg)

Lauric acid (Cjjp)